2019 /£ 9 A&ET (58 13 fiR)

H AR HERS 5 70 FHR& 75

871125, 871134

EELA AR E2I—T+—LA

H ASRB AT 2 O TF GLfi2E6H 2013 (SHEHL L TR

IR - 818 - T Vh AH
. BWER

BRIEERS  ZE-ERiESY
|RHRHERS  IR-ERFOLLTECLIRATSIL

AEEEH 7/ /N VER—)L

71 JIN-V Ex

BEEBS 7 1/ /NIVE 42 —JLE10% 71/1\"_”,@5;[10%

7/ NIVER—ILERE
71/ NIVEZ—-IVEEHWKE

PHENOBAL® POWDER, TABLETS, ELIXIRS

71 /I\-)V3:30mg
71/I\=-)b 19321 0.4%

Tz ) N—)VFR A R

% % Tz ) N—)LE10% s A
| 7= 7 /"—L§E 30mg : FbE

T ) AN— LY X 0.4% =Y F K|

B, MRS E
2@ OE DR OH X | EEEERL (FEEEHEESY)

FEERE (EE—EMEZEONFEICLVERTEZL)

Tz ) R—)LER T /N ER =L (HR)

18 1% & 2 7z ) = 10% g7 2 Ve X —)L (A)FE) % 100mg &FH

7« /) 3—)L§E 30mg
Tz ) N=1x )X 04%

C1gERIC T = 3ve X —)v (BR) % 30mg &4
cImL 7 = v X —)v (HR) % 4mg &4

M4 7=/ e X —/L (JAN)
P£4 : Phenobarbital (JAN)

RUGARICARGRAEH B

FAth IR A A

FETEHEN A

2009 4% 6 H 26 H

T = ) S—VRR (RZEA TN £ )

20094 97125 H
WA T L D)

194441 H 13 H

HERTEADZEFEAR
RMELENE-HTFAR

20024 1 H 22 A

T ) A= 10% (RTEAEEIZ L D)

2002410 1H
AL L B)

19614£5 4 20 A

7 x /) /3—)LEE 30mg 1976 4212 H 24 H

1950 £ 10 H 24 H

194848 H 9H

p:
T )= XL 0.4% 2006 4 1 /] 30 H

20064 6 H 9 H

1956 £ 2 4 11 H

BRALEHICED) | AR LD)
F% - LGRS (B@A) - | BEkTET %ﬁ%‘l@iﬁkf’*\&
R#E - RE = # B[R 2 o H K AS
ERFERIBLEDERE
— gt ARt 2 —

TEL 0120-189-132 FAX : 03-6225-1922
EFRBARE AT R — A=

https://www.medicallibrary-dsc.info

N

M W& b ¢ m

AIF 32019 42 4 AGET (8 24 f0) DR CEORLHICIESZUET L,
R DT SCEF IR, MNATBOE A SR R SR A R — A —
http://www.pmda.go.jp/safety/info-services/drugs/0001.html |

TR TZE 0,
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1. W& |CE4 %EE

| MEICET HEE

1. FRDOER
7z ) e —UE 1912 4, Hoerlein 288184 L, [F4 Bayer 17> 5 Luminal O THIE SN/ L EY —
NBRIEIRIETH 5,
Tz = VBIAN, 1944 R T 7 = ) =LK ELTHRIEL, £DH% 1948 4 [ 7 = J /X— LEE 30mg] .
1956 4F [ 7 = /=L U F T /b] | 19614F [7 = 7 /83— )L 10 fH ZFHTELTWD,
ERHEMBG IR L LT, 72/ 8=V 105 75 (72 7 A= 10%) . (72 / 8=z ) F 1)
MWe (T2 ) R LU %L 04%] . [Tx /3= K] 25 [7x ) SR—VER] ICF NP4 D2
HAHFEL, (72 23— 810%] 1220024 1A, 7=/ =1 UX004%] 1£20064E1 H, (7
= /) N—)VJFR ] 13 2009 F 9 AIZER SNz,

2. "HA0REREY - WEFMRET

(1) 7L e — U O R R R AR 3L CRIRIE S . MEIRFERPREEICAI TH D,

(2) FER 7 BEEHER 2 R D, SR BORLZERREOHEFICHV LD,

(3) E Ay FEAE, BAFENER E DT WVIASIE, IEHEEIFAE, BHEMREIECAENTH D, FNEDTAMNA
(CBWTITH EREOVDLESTH D,

(4) fifi FH RCAE A A 5 oD RIE RIS BB E 3 A e & 72 2 A & F20E L T U720,
BERZEWER L LT, HEARH TH L0, TR A#IE (Toxic Epidermal Necrolysis : TEN) |
Be AL IERRE R (Stevens-Johnson JEMEHE) | FLEE (RIBCMER G 2E) | WmBUEIEBRE, RAAVE, FERIEK
W A FFERERERR R . R S STV D,

(M. Z£t% (ERELEDEES) ICBHTHEBEIZHR)



0. ARICBd 25 A

Il. 2% (Y S5IEE

1. BR5E4
(¥ 4
T = ) N LRE R
7z ) 3= 10%
7 x J 23— L®EE 30mg
Tz ) R—= e ) XL 0.4%
2% £
PHENOBAL®
PHENOBAL® POWDER 10%
PHENOBAL® TABLETS 30mg
PHENOBAL® ELIXIRS 0.4%
()BMDHEXE
T )N )L EWILRTFIR T = ) S X —LICHE L TV A,

2. —f4
(W & (sfiE)
7z ) Ve —)L (JAN)
(2% & (&%)
Phenobarbital (JAN)
(3)R 7 Ls
IR, L ey — L Igsh 5K « barb

3. BEANTRMER

H
0 N
HsC

0

NH

PFARUVRDFE
A2 C12H12N20O3
TR 232.24

5. {L%¥& (f&i%)
5-Ethyl-5-phenylpyrimidine-2,4,6 (14,3 H,5H) -trione

6. BER%A. B4, BE. itBES
&+ . PB



0. 4T 5EE

7. CAS Bii &S
50-06-6



. A2l ic B9 B A

. B IZEd HIER

1. MELENEE
(158 - MK
O TR mE DMK Th 5,
(2)BfF M4
NNV AF VRN LT I RITBD THETRLT <, =& 7 —b (95) XIT7 & b AZETRed <, 7 h=F
U MZRRETIT < < ZKITHRD TEEITFIZ W,
AKEEF NV U LRHRIZET %,

WfErE (37°C)
pH1.2 1.7mg/mL
pH4.0 1.8mg/mL
pH6.8 2.3mg/mL
K 1.8mg/mL

(3)RIE
MU ER L

@@s (DfER) | e, BRES
Rl : 175~179°C

(O) B IR EERETE R
pKai : 7.39
pKaz : 11.89
(6) P ERfRE
1) FHERE B0 5 Bl
1-7uanr7 Xy 0.40
A v 1.0
vriama Ay 3.0
VIF T —T )b 50

2) #7p % pH MIZH1T 2 /3 BltRd

pH 4 5 6 7 8 9 10
DYA=3=5 ¥ 2V 190 | 115 | 49 | 3.0 | 1.10 | 0.35 | 0.01
VA=R=R VW 36 | 40 | 36 | 27 | 0.54 | 0.14 | 0.08
1,22V 7auxi 101 | 81 | 57 | 40 | 1.13 | 0.18 | 0.04
pH 3.4 7.4 12.4
~FH 0.006 | 0.005 | 0.0004
= 0.538 | 0.552 | 0.0006
VAR VNN 4.16 2.35 0.004
1,22V 7auxi 5.26 2.85 | 0.0014
T—F) 16.4 17.4 0.003
BEfs = F /L 57.3 52.0 -
T — 762 —




. A2k ic 4 1A

(7)Z DD E 75 RIEME
pH : faF/KEK D pH 1% 5.0~6.0 TH 5,

*)  Analytical Profiles of Drug Substances 1978;7:359-399, Academic Press

. EBHSOEBEH TS 1T 2RE M
AR L

. AR OHERRARE
AR 7=/ 02— Ik

. BN S DESES
HiEg 7z 02— 12k 5



Iv. WANCEE4 5HH

V. &Kz d HIER

1. #l
(MBEIFDORER. SER R MK
R7E44 iz 48 NS IS
Jx//N—)LREXK B UFR) 8 O f fi X R oy R 2L W
71/ —)LER 10% Al S AREN) i gel] 2L DR N
S eV . : . e kA 0
T XL 04% T U % LAl REBHO Y F 2 LH| A F ADOFHFH ITENEEN
Mot eS| i ] e = Iz IS
e 7 HW
7z //8—)L§E 30mg COD @ Rz RE sl RE
HX 120 (mg) - ER 7.0 (mm) - /EX 3.0 (mm)

)HH DY
7 x ) N )VFCR
WLEEA 18 5 5% R 0.0%
18 FiHiH 30 F7kH 0.0%
200 5 il 11.9%
7 x ) = 10%
KiE A 2 18 HhkHE 0.0%
18 #idih 30 55k 0.0%
200 5181 7.4%

LR (BETMA) @ 40°
7 = /) N—)LEE 30mg
W 4.3kg
Q)&#Ala—F
7 = ) 28—l 30mg : <>P3
(4)pH. ZEEL., #E. LE. BEROBERULER pH HFE
7z )= Y F L 0.4%
pH : 5.2
BF%E : 9,500mOsm
b : 1111
HHEE : 17.0
T a—u4 0 0.60



Iv. RANCEE4 A

2. HFIDERL
(MBS CEERS) DEE
7 x ) N—)VFR
7z ) R 10%
7 x /) 23— LEE 30mg
Tz /) AN= Lz XL 0.4%

CBAREF I 7 = ) Ve H— L

Clg PRAAKE ST 7 = /2L H—)L 100mg & A
C1EEREARRF S 7 = ) v E X —)L 30mg G
cImL R HARERSF 7 =/ 2NV E X —)L dmg EH

()i
R 52 4 wom W

. FLEEKFn ireiZal H &
7/ A=V 10% R BT = AL o ot
FLEEKFn imeiZal H &
. NAfvaFsrrv TR TEAl AR
7z //3N—)LEE 30mg oy A HA
ATT VU~ TR T N VIR H &
X ) —)v VRfRABY A B
7ty TRfRABY A HE
Fuvrrs ) a—iu TRfRAHBY A H
Yo BV T U T AKFIY H st H /&
T/ N\—)LITUFIN04% | Hiuyr HERE A&
NI A X VREFBRT TV B3 5 1) HR
R H Ak B

FE FEH

N=y Rl

(3)ZF Dt
EARRANA

. BAEF. HADSREICHT HEE

ML

. BHOEREMHTICETAREL

BB IRE AR

7z ) N—)VEER
RIS PRAFHA PRIFTERE s b
R 60 » TV Ak i L
ARERIEH : AMEL, AR, REREE. &8
7 x ) N—)LE10%
RIS PRAFHIM PRAFIERE e R
40°CI75%RH 3% A
7L {7z L
B 60 » A S =

7 = ) 8— L 30mg

HEREE AL

(HLIRIREE)

R, R

A7 S (A7 11 IRAFTHE "R
40°C/75%RH 6
k » ) PTP a4E
i 12 % A B L
" 60 » A oS

AEBRIEE Bl BRI HRR




Iv. WANCEE4 5HH

Tz )= FL0.4%

PRAF S PRATHA R RAFIHE R
25°CI75%RH 34 H
i L7
=i 60 7 A iR e L

ABRIEHE ( SMEL B

5. BBLAR VBAMRROKREN
L7

6. thEFlEDEESLEIL WEBILENEIL)
Tz ) N— )L ¥l 0.4%
[XII{%ZE TOMOEEER 7/ \—ILITYXI) 04%EETILHBREE 2R

Tz )V E R =R HANCER L RIET V) LIRIT L ERIE L., T TF e o U FAEET R T A
TATHRI VKT v T IOk URE IREZ TR L, Fo X2 Y AR/F L IIEAERZTOT,
R BT 5%,
) BB B ARSE)R AR E 2016;C4403-4408, FE)IEE
7. BHH%
7 x ) = 810% :
AR MEHERBREO SR WE] LV RBRZITY & &, ZHICEHAT S (RO 30 73O HHIZ 80%LL ET
H5) .
% 4 [l 50rpm
AR K
OIS © SO TR RO B E U

5
H o100
¥ 90}
80 |
70 |
60 |
50 |
49
30 |
...... pH1.2
20 ¢ --- pH4.0
pHB.8
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RLiEZ1T 9 Z Ly
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1. EGENETOHRFTRKR
Phenobarbital ®#liZ, 7L ¥ o Fo . ~NAFXF— FTIVN Fxa Frv—r, TTUA R4V, XU
T NH)—= AR AR T AZVT, AFva, /Jvuz— T4V A—F R Kb
TN, BT 7V H, AL ATz—FT v AL A, H A, bla, KE XXATT TRTEINTVD,
(Martindale 39th ed. 2017)

2. BB T DEBRIEIFHR
EIRICEAT H5EVER (FDARE. A—X 3 U T725)

45 5% PEHOME

FDA: Pregnancy Category | D There is positive evidence of human
[ (PHENOBARBITAL-phenobarbital
tablet, Majar Pharmaceuticals, 2019 4F 1
A)
(PHENOBARBITAL-phenobarbital
elixir, Qualitest,Pharmaceuticals, 2018 £

12 /) ]

fetal risk based on adverse reaction
data from investigational or
marketing experience or studies in
humans, but the potential benefits
from the use of the drug in pregnant
women may be acceptable despite its
potential risks.

A=A T VT AU D

[ (PHENOBARB tablets,
Pty Ltd, 2015 4F 12 H)
(ORION

Drugs which have caused, are
Arrow Pharma | suspected to have caused or may be
expected to cause, an increased

incidence of human fetal

PHENOBARBITONE(PHENOBARBITA
L(PHENOBARBITONE)15MG/5ML)ELI
XIR, Orion Laboratories Pty Ltd, 2018

malformations or irreversible
damage. These drugs may also have
adverse pharmacological effects.

FT7TH) ] Accompanying texts should be

consulted for further details.

AIRIZIBT D LR Ntts, Em, RAEFE~ORE] OEHOTEIIUTO LB TH D,

(ERLDIE] IR, EfF. RILBFAOKRSE]

(1) fd SAFAEAR LT 2 ATREME D & Dt NI IE, 18R EOAFRMEGHED TANATIEERE 2B E | a1k
FARRED BT D) DMatez BB 2 L SN DGEICOREET 5 2 L DRIRTITAH 2 Bl SUIpF
Gani-gEohic, §e2AT2RAER, nEX LFF, RENRGERIES) 2 HE L2 BIRZ 0 & O
FHRERET L H D, ],

@) R O G E Y . B AERICH IR, PRI EEEZ T ERH D,

(3) D IANTE M L7 B6  HPER BT E VL ICHERUER (Z B, IR, SO TCHE BERH) B H b2 2 &b 5,

@D IEIRTOREITEY | ERIKTHREL D EORERH D,

(B) AP DIFAA~DOREGITRET 5 Z L REE LWV, ROE2HTRETEAICE, Bzl sEs 2L [k
FREFLFABAT L, BRI, ALIRICHIR, WARKT2Z2EZ T2 L83H5, 1,
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INRE(ICRET S ECE
- Jx/NILES—)LEE

Bt FLANA
PNEANSE CLINICAL PHARMACOLOGY
(PHENOBARBITAL-phenobarbital | Pharmacokinetics.

tablet, Major Pharmaceuticals, 2019
F£1AH)

The plasma half-life for phenobarbital in adults ranges between 53
and 118 hours with a mean of 79 hours. The plasma half-life for
phenobarbital in children and newborns (less than 48 hours old)

ranges between 60 to 180 hours with a mean of 110 hours.

WARNINGS
4. Usage in Pediatric Patients. Phenobarbital has been reported to
be associated with cognitive deficits in children taking it for

complicated febrile seizures.

PRECAUTIONS
General
In some persons, especially children, barbiturates repeatedly

produce excitement rather than depression.

Carcinogenesis

A retrospective study of 84 children with brain tumors matched to
73 normal controls and 78 cancer controls (malignant disease other
than brain tumors) suggested an association between exposure to

barbiturates prenatally and an increased incidence of brain tumors.

Labor and Delivery

Data are not available to evaluate the effect of barbiturates when
forceps delivery or other intervention is necessary or to determine
the effect of barbiturates on the later growth, development, and

functional maturation of the child.

ADVERSE REACTIONS
CNS Depression

Irritability and hyperactivity can occur in children.

DOSAGE AND ADMINISTRATION

Anticonvulsant Use — Clinical laboratory reference values should
be used to determine the therapeutic anticonvulsant level of
phenobarbital in the serum. To achieve the blood levels considered

therapeutic in pediatric patients, higher per-kilogram dosages are
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generally necessary for phenobarbital and most other
anticonvulsants. In children and infants, phenobarbital at a loading
dose of 15 to 20 mg/kg produces blood levels of about 20 mecg/mL
shortly after administration.

Phenobarbital has been used in the treatment and prophylaxis of
febrile seizures. However, it has not been established that
prevention of febrile seizures influences the subsequent
development of epilepsy.

Pediatric Patients: 3 to 6 mg/kg/day.

42[E SPC

( Phenobarbital  Accord Tablets
BP 30mg, Accord-UK Ltd, 2019 4 2
A)

4.2 Posology and method of administration

Child: 5-8mg/kg daily

The dose of phenobarbital should be adjusted to meet the needs of
individual patients. This usually requires plasma concentration of

15 to 40 micrograms/ml (65 to 170 micromoles/litre).

4.8 Undesirable effects
* Nervous system disorders- hyperactivity, behavioural

disturbances in children, ataxia, nystagmus.

4.9 Overdose

Management:

Consider activated charcoal (50g for an adult, 10-15g for a child
under 5 years) if more than 10mg/kg body weight of phenobarbital
has been ingested within 1 hour, provided the airway can be
protected. Repeat dose activated charcoal is the best method of
enhancing elimination of phenobarbital in symptomatic patients. In
severe hypotension dopamine or dobutamine can be used. Treat
rhabdomyolysis with urinary alkalinistion. Haemodialysis or
haemofiltration may be required for cases of acute renal or severe
hyperkalaemia.

Charcoal haemoperfusion is the treatment of choice for the majority
of patients with severe barbiturate poisoning who fail to improve, or

who deteriorate despite good supportive care.

5.2 Pharmacokinetic properties
Metabolism — the plasma half life is about 75 to 120 hours in adults
but is greatly prolonged in neonates, and shorter (about 21 to 75

hours) in children.
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HHi RLHEA A
KERMSGE CLINICAL PHARMACOLOGY
(PHENOBARBITAL-phenobarbital | Pharmacokinetics.

elixir, Qualitest,Pharmaceuticals,,
2018 4 12 H)

The plasma half-life for phenobarbital in children and newborns
(less than 48 hours old) ranges between 60 to 180 hours with a mean
of 110 hours.

WARNINGS
4. Usage in Children —Phenobarbital has been reported to be
associated with cognitive deficits in children taking it for

complicated febrile seizures.

PRECAUTIONS
General
In some persons, especially children, barbiturates repeatedly

produce excitement rather than depression.

Carcinogenesis

A retrospective study of 84 children with brain tumors matched to
73 normal controls and 78 cancer controls (malignant disease other
than brain tumors) suggested an association between exposure to

barbiturates prenatally and an increased incidence of brain tumors.

Labor and Delivery

Data are not available to evaluate the effect of barbiturates when
forceps delivery or other intervention is necessary or to determine
the effect of barbiturates on the later growth, development, and

functional maturation of the child.

ADVERSE REACTIONS
CNS Depression

Irritability and hyperactivity can occur in children.

DOSAGE AND ADMINISTRATION

Anticonvulsant Use —Clinical laboratory reference values should be
used to determine the therapeutic anticonvulsant level of
phenobarbital in the serum. To achieve the blood levels considered
therapeutic in pediatric patients, higher per-kilogram dosages are
generally necessary for phenobarbital and most other

anticonvulsants. In pediatric patients and infants, phenobarbital at
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a loading dose of 15 to 20 mg/kg produces blood levels of about 20
mcg/mL shortly after administration.

Phenobarbital has been used in the treatment and prophylaxis of
febrile seizures. However, it has not been established that
prevention of febrile seizures influences the subsequent

development of epilepsy.

Pediatric Patients: 3 to 6 mg/kg/day.

7[5 SPC

(Phenobarbital Thornton & Ross
15mg/5ml Elixir, Thornton & Ross
Ltd, 2016 £ 1 )

4.2 Posology and method of administration

Oral

RECOMMENDED DOSE AND DOSAGE SCHEDULE

Children:

initially 3-6mg per kg body weight per day taken in 2 or 3 divided

portions.

4.3 Contraindications

Contra-indicated in patients with known hypersensitivity to
barbiturates or any other ingredient, with severe respiratory
depression, with severely impaired hepatic or renal function, and in

cases of acute intermittent porphyria. Also in hyperkinetic children

4.4 Special warnings and precautions for use

Phenobarbital Elixir contains 38% v/v ethanol (alcohol), i.e. up to
20g alcohol per adult daily dose, equivalent to 513ml beer or 214ml
wine per day. This amount of alcohol may alter the effects of other
medicines taken at the same time. Harmful to those suffering from
alcoholism. To be taken into account in pregnant or breast feeding
women, children and high risk groups such as patients with liver
disease or epilepsy. Care should be taken when giving to neonates
as regular dosing could result in alcohol toxicity. Patients are
advised to avoid other sources of alcohol while using this medicine.
The concomitant administration of barbiturates and alcohol may
lead to an additive CNS depressant effect, serious respiratory

depression and a lowering of the lethal dose (see section 4.5).

4.5 Interaction with other medicinal products and other forms of
interaction
» Antibacterials— A marked increase 1In serious skin reactions has

been seen in children given cefotaxime and phenobarbital.

4.8 Undesirable effects
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Psychiatric disorders

aggression and hyperactivity (particularly in children)

5.2 Pharmacokinetic properties
Phenobarbital has a plasma half-life of up to about 75 hours in
children and 100 hours in adults.

AIRNZ BT DN EOEE VNEE~OFRE ] OHOLHEIT2V,
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